3546 X

THE FINEST RADID CONTROL MODELS
-

K KITNO

E
E
(U
)]
0
Z
<
0
T
18
0
|
0
o
<
<
=




N T T L T e e e A L Ll e Rl

PARTS NEEDED BISIDES THIS KIT

5 channel radio system for EP Concept.

@ These servos are useable for EP Concept.
{Use 4pcs.)

JR NES-321
NES-311
NES-3021
NES-307

SANWA . ---SM-401
SM-531
SM-501

FUTABA---FP-S135
FP-S143

If you have another radio system,
you should by these servos only.

® Specd Controller

KYOSHO:-NO. 2594 FET Power Controlier
SANWA --MA-5

FUTABA-FP-MC114H £2. 95

JR - NEU-130
NET-120B8

SANWA...SM-401 (exclusive gyro)
FUTABA.G-154

¥ We recommend small and light radio system.

# Electric cells for transmitter, (Designated by each
radio system maker)

NiCd Battery

e NO. 2355 8.4V-0003CR Battery
(Light and powerful, For in the upper air.)

®ND. 2318 B8.4V- Flight Power SCR
{For practice and hovering)

®NO. 2333 8.4V-1700SCE
(For practice as flight time is Jong)

Charger

epC12V
{Car ar 12V Battery}

NO. 1849 Multi Charger 11

NO. 2246 FET Auto Charger

Tools Required

Needle Nose Pliers Phillips Screw Driver

= O

Awl

{3 )

Scissors

 —

Hobby Knife

—05 4

e~

.
-
.
-

wemsttann

T

settsasssrrennnay

s enasstathass

P e R R P P A R R

sasgasne

smbsyane

SAsvsaEsagrsaAnsnTRTTRa Ty

&€& FOR SAFE FLIGHTS ALWAYS
OBSERVE THE FOLLOWING 99

® As the helicopter flies with the main and tail rotor spinning
at extremely high speed, be very careful and enjoy flying safely,

® Also, just because of one [opse screw, it may lead to a serious

accident. Always kéep in mind to check and double check,

® When flving... Pick a calm day without any winds,

Let's not fly in helow listed places and areas.
*PLACES NOT TO FLY %

@ Near Homes ® When children are playing.

@ Near train, track road
and elec, wires,

.
planes or heli are
e being flown,
| —

#*SHOULD NOT BE FLOWN IN BAD WEATHER %

® When there is strong wind,

| ST
S SR LW s
RS o o D5E
/ \ s h&«»&&‘m\m.._
/ l‘ dgany;ainy

.l!.o.l..aIl..t..b..l..o...’l.oll....lll....lall-Il'..'...-.Il...Q.C-.l..ll.“.C.l..l'...l.l.llllal'...l'l.-ll.t.

NOD. 3548 EP CONCEFPT

—2 -



The Bagged Parts List (1)

% These bag numbers will be used throught out the

® Carefully remove the header

card from the bag and discard

the staple,

assembly. proccess and will prove invaluable when locating parts,

Header

- —
- o
ALWAYS THE BEST

i Tty D O
ALWAYS THE BEST

1

1518 IHL SKomTv
T

P

ALWAYS THE RESY

Slip the header card

Tape it to the oulside

into the bag. of the bag.
Bag Na Key No Parts Name Qt ] Bag Na |Key No Parts Name Qty
® | |Rotor Head (A) 1 ® 45 | Pitch Lever Base 1
e 2 P (B 1 © 46 | Pulley Stopper 2
® 3 | Stabilizer Blade 2 ® 47 | Belt Guide 2
® 4 | Stabilizer Holder 2 @ 48 | Pulley (A) 1
® 5 | Stabilizer Bar 1 o Marked ©® 49 | ¢ 4X¢ 84 Bearing [
® 6 |Hiller Control Lever 1 ;::sifnbled © 50 | Pulley Shaft 1
® 7 |Stabilizer Seesaw 1 par{s- 5 ® 51 | Elevator Lever Shaft 2
® 8 | Flapping Hinge 2 ® 52 | Motor 1
® 9 [TFealbring Shaft 2 ® 54 | Motor Base 1
e 10 | Main Rotor Grip (Al 2 © 55 | Sub, Frame (A) 1
e 11 o (B)| 2 ® 56 * (B) 1
® 15 |4 3X$ 6X2 Bearing 2 © 57 | Pinion Gear (16T) 1 | @ Marked
® 16| % 4X$10X4 Bearing 4 %E?q“ © 58 | Main Gear 1 ;;z;';gfog‘e
17 | Mixing Base 1 © 59 | ldle Gear 1 | Perts
® 18 | Mixing Lever 2 ® 60 | Motor Pinion 1
© 19 |Cyclic Lever 2 ® 61 | ldle Shaft 1 1]
@ 20 [Lever Bush  (A) 2 ® 62 | $ 7X% 14X3.5 Bearing 2
SNOW @ 2 + (8) 2 © 63 | One Way Bearing 1
bk ©® 22 | Cyclic Lever Link 2 © 64 | One Way Shaft 1
@ 23 | ¢ 2X10 Parallel Pin 2 © 84 | Body Mount 1
© 24 | Pitch Rod ] © 98 | Tail gear (L) (L) 1
@ 25 |Swash Plate Assembly 1 set © 99 e (R) 1
® 29 | ¢ 7X¢ 14X 5 Bearing 1 |6 Deked ©100 | Pulley (B) 1
Main rame
© 30 | ¢ 7 Stopper 1 | assembled @103 | PC Guide 1
® 31 | Pitch Slider 1 B @104 | Tail Boom 1
@ 32 |Pitch Slide Ring 1 @105 | Belt ED
© 33 | $10, Stopper Ring 1 @112 | Pitch Lever Shaft 1
® 34 | Main Mast 1 i @114 | Out Put Shaft 1
© 35 |Slide Ring Washer 1 81 | Body L 6!
©® 37 |Main Frame (L) 1 82 | Canopy 1 16} |
@ 38 P (R} 1 . §3 | Motor Code 1 set
© 39 | Elevator Lever 1 83 | Grommet 2 |\
® 40 | Elevator Link 2 92 | Tail Rotor 2
© 41 | ¢ 2X14 Parallel Pin 2 HH-1 108 | Stabilizer Fin I 4]
© 42 | $4.8: Ball (A) 2 109 | Bracket 1 |8
@ 43 + (B) ] 110 | Vertical Fin 1
© 44 | Pitch Lever 1 120 | Condenser 1 | B
—_— 3 —

NO. 3548 EP CONCEPT



The Bagged Parts List (2)

it

Bag # Key # Parts Name Q'ty {Step Used In Bag # ey # Parts Name Q'ty |Step UsedT
',
75 | Battery Holder N 1] 106 | PC Pipe 1
e Box 4]
76 | Brace Holder 1 rlo'/' PC Rod 1
77 | Front Brace 1 RH Screw M2X6 1 (Eor mount
HH-2 78 | Rear Brace 1 |2 . - MZ2X8 12r +
A e =
79 | Stopper Ring 1 j20) # M2 X20 *
BO |Skid = TP Bind Screw M2ZX5 2 »
118 | Skid Cap 4 o MZ2X8 *
12 | Rod End 4 * M2.6X8 5 #
13 | M2X17 Shaft 2_‘ » M2,6X10 10 *
14 | M2X37 Shaft 2 s M2.6X12 4 +
26 | Aileron Red 1 - MZ2.6% 14 2 -
27 |Rod End (L) 7 mmm Cap Screw MZ2X6 2 4
HH-3
36 |Strag (8) 4 & M2 X10 2 *
86 | Elevator Rod 1 1] ;sq%rgrm\‘ - M2.6X 6 2 -
P WASHER ; 3
87 itch Linkage Rod 1 A OTHERS 4 M2.6X10 2
115 | Tail Linkage Guide 1 ® M3AXB 2 ®
116 | E Ring (E2) ] 3] Set Screw M3X3 6 *
85 | Servo Meount {1) 1 6] - M3X5 3 ¢
3 - (2) 1 Nut M2 15 v
67 > (3) 1 | @E Nylon Nut M2.6 2 *
68 - (4) 3 = Washer M2 ¥
69 * (5) 2 @@ MZ2X8 ®
HH-4
70 » (6) 1
71 » (7) 1 B RH Screw M2 X5 1 |for assembly!
72 # (8) 1 El + M2.6X10 2 *
3 # (=) 1 TP Bind Serew M2X 5 2 +
74 e (10) 2 El . M2.6X10 16 -
85 | Decal 1 e e M2.6X8 2 -
HH-5 111 |Double Sided Tape 1 - MZ.6X14 | 2 .
118 | Double Sided Tape for Canopy2 | B # M2.6X18 2 ¢
O 88 | Tall Rotor Grip (A) 2 @] Cap Screw M2 X158 1 #
=l Marked
O 83 - (B) 2 | Tail Rotor + M2.EX10 2 e
- assembled
HH-6 © 90 | Tail Center Hubs 1 | parts * M2.6X15 | 2 .
O 9 | ¢ 3X$ 6X2.5 Bearing 4 o Mz.6X18 | 2 +
0117 | Tail Rotor Shaft 2 TP FH Screw M2.6X8 2 P
4 93 [Rod End (S) 2 & Marked Set Screw M3X3 2 ®
Tail Slide
A 84 | Tail PC Plate i assembled i Nut M2 i ¢
Z rt
A 95 | Tail Pitch Ring T S P M2.6 2 .
TESAEEEL =u - = —
HH-7 A 96| ¢ BX¢® 10X 3 Bearing 1 Nvlon Nut M2.6 4 #
A 97 | Tail Slide Bush 1 Washer M2 2 P
101 | Tail Pitch Lever 1 4] e 12 | Rod End (M) 2
lemporary SNOW
Lever Bush +
1e2 1 | assembly ROX ® 13 (L) 2 | easaimbted
Box 28 | Main Rotor 2 lig] e 27 | M2x17 Shaft 2
4[* A113 | # 6 Stopper Ring 1

NO. 3548 EP CONGEPT




BEFORE

-

ASSEMBLY

O Read the instruction carefully,

You can assemble the kit more easily
if you have grasped the general idea
of steps and structure beforehand
by reading it through to the end.

Instruction

Steps where your particular attention
is required,

QO Be sure about the location and direction
of parts to install,

Double—Check the location and orientation of
parts with the illustration before installation,
When necessary, assemble the themselves

tentatively before proceeding to the next step.

O Do not tighten the TP screw too tight,

® TP Screw l l:mmm: Ordinary ( m
¢ ~ Screw f
Coarser Finer Thread
Thread

Do not use excessive force when tightening the TP screw, or you may
strip the thread in the plastic. It is recommended to stop tightening
_it when the thread part on the screw goes into the plastic part and
you feelsome resistance from the tightening,

Over tighten

&Y may strip
good O Cﬂ#m: wrong X the thread
in the
plastic,

O The kinds of screws which will be used in the instruction,

TP Bind Screw (ﬂ;m TP FH Screw] D
RH Screw Gm Cap Screw @mm

Set Screw [

(O Pick up the correct parts and screws, e
Compare the shape and size of small parts|
such as screws nuts and washers with
the actual size drawing of each step,

M2, SXIS Cap SCI'EW -2

M2.6X14TP Bind Screw?

. Remove this screw

7 Rattery Holder ® Brace Holder

__—\ Mz.6x18 Cap Screw

Hex Wrench
(2mm)

and use again. M2.6X14T P Bind Screw

INSTALLATION OF BRACE, SKID

m - 5 :

iﬂ’ =t |

< Direction of
Brace >

T8 an

about
n
f——\
2 |
c@ @
U P
M2.6X10 RH Screw--2 D

(e

M2.6XI8TP Bind Screw? M2.6X18T P Bind Screw

M2.6° Nut

78 Rear Brace \
@ Skid Cap

M2.6X10 RH Screw

it Front Brace

NO. 3548 EP CONCEPT



INSTALLATION OF TAIL ROTOR

M2.6X10 Cap Screw - 2

% DBe careful over tighten of tail rotor
and direction of it to install,

<STAGE 1>

<STAGE 2>
M3X3: Set Screw |

MZ.8. Nylon Nut = 2

©

Screw set screw
on flat part.

Tail Slide Assembly

M2.6 Nylon Nut
m3x3 Set Screw

#2: Tail Rotor
Tail Rotor Assembly

INSTALLATION
OF FIN

m2.6x10 Cap Screw

<S5TAGE 1>
M2X5T P Bind Serew 2
M2X15RH Screw - 1
M2 Washer s ]

@ Lever Bush
Use screw & nut M2 Washer o
assembled temporary @ Tail Pitch Lever

M2X15 RH Screw
M2 X20 RH Screw:--- 2

“'h.“-___
M2 Nut s 2 M2XS5TP Bind Screw
' M2 Nut ¥ @ P Pipe

<STAGE 2>
® Stabilizer Fin

@ Bracket

M2 %20 RH Screw

@ . Vertical Fin

E INSTALLATION OF HEAD

<STAGE 2>

Horizontal

<STAGE 1>

@ Rod End (L)

AtM 2X17 Shaft

1 Rod End (m)

12 Rod End (M)

1M 2 X37°Shaft

* Please see "Exploded view'
regarding how to screw size
of each shaft.

NO.3548 EP CONCEPT



@ SERVO MO'UNT 1 C“’ith Micro Servo) # In case of using micro servo, use the following servo mount,

Cut the shaded area adjusting

250m i y
:ﬁ\\y & (sy Sizeof this part.
o(3) Ui

15.5mm

. s
servg is below 28mim ]
& Servo Mount {1
i o e ) & (4) Check the size of each serva with actual =
) D size scale and partition,
SERVO MOUNT 2 (With Small Servo)

27mm =3
i (8) &

SESIEUE

< <« Elevator Servo> >
STAGE | (68)Servo Mount (4}

M2.6X8
TP Bind Screw

< <Ailergn Servo> >
[nstall to
under holes,

& Servo Mount
(3) &

Cut this part

F Eing et Mz.6X10T P Bind Screws
| with cutter knife,

-In case of using
( Fulaba FP—5143

M2.6x10T P Bind Screw M2.6X10T P Bind Scrow ‘

7 SN
D’ﬂf‘

2 = o s
# In case of using Futaba I?P—slela - Sk
serve, install by only outside holes o
T
+ 1]

= =0




INSTALLATION OF SMALL SERVOQ
< Aileron Servo>

Install to STAGE 1
upper holes,

(72) Servo
Mount (S)

<Elevator Servo>
STAGE 1

Install to

#3-Servo Mountg)
upper holes.

M2.6X 8
T P Bind Screw

M2.6X8 — A M2.EX8TP Bind Screw3
TP Bind Screw/ ~— @3
—
M2,6X107T P,Bind Screw}
M2.EXB8TP
FH Screw

7t-Serve Mount (10)

(o

STAGE 2

M2.6X 8T P FH Screw?

M2.6XBTP
FH Screw
T Servo Mount (10)

e

[m LINKAGE OF AILERON

Common to
each linkage
+
® Set each trim in neutral ,
also set servo hone in neutral,

Elevator Trim Trim for
\ motor
o= |7
[ ‘f
r‘=’i / »=1
(@) W (©2)) B (€N
— == | | - AT e
e | [ |
/ i) \
I/ \‘
Rudder Trim Aileron
Trim

@ Rod End (L)

28 Aileron Rod

.......

Serew included
servo

right

Horizontal

Use 8~ 10mm holes,

Set the servo in neutral and adjust

K] LivKAGE OF ELEVATOR

Screw inclueded
SEervo

NO.3548 EP CONCEPT

linkage rod so that swash plate becomes

horizontal,™

< Side View>

Horizontal

When servo in neutral, adjust as swash
plate becomes horizontal,




INSTLLATION OF RUDDER _pupner SERVO> | <piTcH SERVOS

AND PITCH SERVO M2.6X 8 T P Bind Screw
STAGE 1 | STAGE1

:"}. Serve Mounty) N\ M26x8TP Bind Screw a 1‘ L @ (7
N T e
A

M2.6% 8T P Bind Screw6
n/ \%
5 -\‘
_ >

& Servo Mount2)

o

i
E{
16

M2.6X10T P Bind Screw3 v

‘H = -
In case of using o
(Futaba F‘l’—Sl-13...4] ‘ -~ (0]
; Ty )
- STAGE 2 STAGE 2 ; M2.6X10T P
‘ - Bind Screw
| g L w In case of using -'
Futaba FP—5143, ‘E"-

install on outside
holes only.

LINKAGE OF @ Tail Linkage Guide ~ Use 11~13mm

holes.
RUDDER
M2 Washer
* Don't use washer
M3X3 Set Screw 1 as thickness of servo
D hone. M3 3Set
M2 Washer seerrererses 1 E Screw

©

® E Ring (E2)

Set the switch of revolution
according as instruction manual
of radio.

Adjust the length of PC Rod so that
tail pitch lever become same as
drawing, servo in neutral position
and fixing the Mdx3 set screw,

Set the stick Linkage the servo
in neutral i in neutal position

m LINKAGE OF PITCH CONTROL s Pitch Linkage Rod *Side View %
3 ( Screw included

7 Rod End (L) REEVR
3 Main Mast*

low

Stick in gg'/ 7

neutral ﬁ} 4 / )

Trim in = (‘_}r—\r

ncutral b

= Kab?én . TTP‘Q

~15 i r‘]

high ay Pitch Lever

When the stick in neutral position

and serva in left drawing position (10~13
adjust the pitch lever at right angles to
the main mast,

When stick of molor control in
neutral , sct ncutral position of
servo on same as the right-drawing,

s I NO.3546 EP CONCEPT



depending on instruction

[E INSTALLATION OF THE RECEIVER /GYRO AND SWITCH Push cach connector

manual of radio,

Be careful the direction a5 ) # Install AMP  (Speed Controller)
2 by careflully following the instruction
* E 1% m i
STAG | Ye— manual as depending on the manu —

facturer of the AMP, there may be
slight diffcrence.  Also, in some cases
AMP connector and NiCD battery
conneclor may not match., In such as
case, modification may be required,
: (NOTE) Be sure toset the. AMP
@ Doubie Side ip'the highconditio:a when the helicopt
Tape is hovering,

KYOSHO
FET Power Controller |

In case of using Receiver
other maker amp:
Install motor code
and condenser as

shown , Atlention

to code color,

*STAGE 2%

=l S

Band with3 strap
and cut il's
remainder,

& terminal

Install gyro amp in here,

Q ) 1'
= J .
(A
e @ Double
@ Double sided Sided
tape Tape
& Strap (S) - Siart Switch @Double Sided Tape
[E INSTALLATION OF THE CANOPY : Make 4mm holes,
@it Double Sided Tape
Cut off (for canopy)
SN this area, (alfix on inside)

g2 Canopy

Cutline Double Sided Tape

(for canopy)

e Cut out the decals without leaving any blank space,
APPLYING THE DECALS » Try placing the decal on the place to be altached with the protective back sheet still on the

decal and making sure of the exacl position where it is to be attached proceed with the attachment,
® In order to avoid air bubbles forming underneath the decal, start by atlaching the center part first
and work outward, (Take particular care when attaching large de‘g.als)

Apply ©@

at first. Please choose

our favorite=
NN E L ONCERT

< Sectioned
________ drawing >

{@ other side)

© (0 otlher side! @ (@other side)

NQO.3546 EP COMCEPT e i



[[}] INSTALLATION OF THE BODY

8 Body Mount

Push the body.

rotor)

Tracking decals *STAGE 1%

Make a balance
of the rotor.

M2.6%15 Cap Screw

M2.6X15 Cap Screw =2
*STAGE 2%

M2.6 Nylon Nut - 2

©4

Be carelul
direclion
of the rolor.

3% The lightening of screw should not be
too loose or too tight. Tighten to the point
so that it would lightly move back and forth
when pressure is applied with your hand.
(Left and right should be the same)

# Main Rotor

< <PITCH ANGLE CRITERION> >
3% The pitch angle of the main rotor will vary depending on the weight of the proportional

system you will be using and the condition of the charged battery. Adjust in the best
angle using the hovering condition as the criterion.

— %\‘ ™ e ———
10~11° T 8

! about about

< Hover Pitch>

,Hall Throtlle Low Throttle

-
# Make sure in full throttle using Lthe hovering condition,

HDINSTALLATION OF BATTERY

15 Battery Holder

Connect the

connecler,
8.4V-900SCR | Use one of
Batlery { gav- Flight Power right 3 kinds.
8.4V-1700SCE I

75 Rubber palnd

—{)= NO.3546 EP CONCEPT



. Check the moving@ ~ @ of the radioc and
BEFORE FLYING the moving @ ~ @ of the heli rightly.

0 Stop the motor, @ Turn round the main rotor
and the pitch is plus position.

* When check before flying,
tﬁ‘)‘; - take off the main rotor surely.

3
T2
ﬁ[’ 3 @ Lean the swash plate to the front,
=25 g“!{& O Lean the swash plate to the backward,
.* p g
o -

=
i
~

-

|
<
§ W 7N

e
@ Lean the swash plate to the right,
O Lean the swash plate to the left.

*k Before turn on the radio...

@ Turn on the transmitter.

® Engine throttle stick is in low position,

® Turn on the main switch of the body.

® Pushon the start button,

@ Leave the concept 3~5m backward,
—Move the engine throttle stick up slowly.

* Before turn off the switch

@ Move the slide ring to the right L _.‘Z
of the radio... O Move the slide ring to the left, 7 =
@ Turn off the main switch of the body, * Keep the left order :
® Turn off the transmitter, O ~ @ every flying,

@ Take off the connector of battery.

EE CHARGING OF NiCd BATTERY

Depending on how the NiCd battery is charged, the flying time
and flight performance of the EP Concept will vary, Read the
instruction manual in the charger carefully and charge correctly.

Make sure that the batteries for the transmitter
and receiver are both fully charged.

........................... You can not g C"a

control, :{,;\@9 )‘

Read for the charger
carefully

< <HOW TO CHARGE> > ® FET Auto Charger

® In case of Multi Charger 11 Perform charging after the NiCd battery has been completely

Start to charge the NiCd battery after it has been completel discharged.

discharged (;f?n used up condit%‘ron R Y Set the electric current at 3—~4A, press the start button

Set the electric current at 3~4A. the timer at 20 minutes and if the battery feels a little warm at the time of auto cut—off,
as a criterion of full charge, stop the charging when the the charging is ]:1I'Hshed. If the battery does not feel warm,
battery: becbmies 3 little warm charge by pressing the start button again. If the battery

becomes warm before the auto cut—off in the second charge, end
the charging,
NO, 3548 EP CONCEPT —12—



CONTROL REACTIONS

The EP CONCEPT will respond with these reactions to each signal from the radio.

HELICOPTER RESPONSE

RADIO STICK POSITION

TILTS AND

ELEVATOR STICK
PUSHED

MOVES FORWARD AREWARD

TILTS AND .

MOVES BACKWARD ELEVATOR
STICK BACK
AILERON TO

TILTS AND THE LEFT

MOVES LEFT

TILTS AND AILERON TO

MOVES RIGHT THE RIGHT

THE NOSE MOVES LEFT

RUDDER STICK

TO THE LEFT
COUNTER CLOCKWISE
ROTATION
n Ji /] E
THE NOSE MOVES RIGHT 0 —
CLOCKWISE ROTATION, THE RIGHT

AS THE MOTOR’S
RPMS INCREASE THE
BLADE PITCH ALSO
INCREASES AXD THE
HELICOPTER LIFTS UP,

MOTOR SPEED
CONTROL STICK
HIGH

AS THE MOTOR'S
RPMS DECREASE THE
BLADE PITCH
DECREASES AND THE
HELICOPTER
DESCENDS.

MOTOR SPEED
CONTROL STICK
SLOW

3

NO. 3546 EP CONCEPT



FLYING STEP 1 ... CHECKING THE TRACKING ]

# Adjust the tracking to line up the pitch angles of the main blades.

Distinguish if the rotor blade
with the decal is rotating
above or below,

Turn to the switch on the proportional system in the order of 0—-6
of page 12 making sure that there are no people around you and
it is in an area where there are no houses nearby,

Placing the helicopter on a flat ground, stand about 3—5m away towards O
the rear part of the helicopter.

H Raise the engine revolution up to the point
where the helicopter would just about take off
(about medium slow) and look at the main
blade directly from the side.

In carefully checking the track of the main rotor
blade and if it is rotating like A in one blade it is
ready for flight. In case the blade appears in
2 peices like B, adjust the tracking as per belowkEl

H Gradually lift up the

motor control stick,
Remove the cyclic pitch rod underneath the rotor of

the side which appears as 2 blades and shorten the rod
end by turning it to the | or 2 times and repeat

this adjustment until you are able to get the blade
so thal it becomes as one blade like in A.

Turn to the right
and shorten,

FLYING STEP 2 ... ADJUSTING THE TRIM |

As the revolution on the main rotor blade increased and the helicopter tries to lift off the ground,
different kind of flight characteristic will start to appear. To neutralize this characteristics is the adjustment of trim,

Kl Adjustment of Rudder Trim Adjustment of Aileron Trim
e |
( @ o =D — — e SR
~neutralte— —_ N @r @

l.ooking at the helicopter from the rear,
gradually lifts up the motor control
stick until the helicopter just about is
ready to lift off the ground
If the helicopter
tilts toward@® , move the trim left ®
tilts towardg) , move the trim right €
to neutralize. -

By gradually lifting up the motor control
stick and just before take off :

IT the nose heads swings to (@ move the trimleft &
» B move the trim rightd

adjust so it will not swing to right or left.

Adjustment of Elevator Trim P} Adjustment of throttle/tail rotor mixing

Mixing Control

In a proportional system for

a R/C helicopter, a mixing device is

incorporated,

Revolution mixing is...
The dnti torque is varied by changing
the main rotor pitch, To cope with
this mixing motion is called the
revolution mixing. For adjustment,
refer to instruction manuals that with
the various manufacturers proportional
system,

Looking at the helicopter from the rear,
gradually raise the motor control stick
until the helicopter just about is ready to
lift off the ground
Il the helicopter
tilts toward@ , move the trim back ®
tilts towardgg) , move the trim forward®
Lo neutralize,

ND. 3548 EP CONCEPT —14~—

[ S——




| FLYING STEP 3 ... BEFORE PRACTISING HOVERING

ALL OF THE BASICS IN FLYING HELICOPTER IS IN THE HOVERING, IF HOVERING CAN NOT BE DONE,
IT WILL NOT BE POSSIBLE TO FLY IN THE AIR OR LAND, THEREFORE, PLENTY OF TIME SHOULD BE SPENT IN THE
PRACTICE OF HOVERING. BEFORE PROCEEDING LET'S THOROUGHLY KEEP THE FOLLOWING MATTERS IN MIND,

Kl Hovering should always be practised facing the wind.

WIND

Do not look at the tail when controlling the rudder! Check once again the effeclive direction of the GYRO,

When [lying R/C planes or running R/C cars pcople watch (When um.d) Y " .

Lhe nose or the front end but,_. When the switch of the transmitter and receiver are

For some reason, majority of the people have a tendency turned on and the rudder servo rotates slightly to the
of looking at the Lail when flying a helicopter. Concentrate right and immediately returns to neutral when the tail is
in flying a helicopter keeping in mind that the nose is o be moved toward this arrow , it is ready to go.
controlled to go to the left or right and not to swing the %

tail to right or left,

-
P = When the nose turns to

right, control rudder
stick to left,

! The rudder servo rotates
\l\* \ to the right and immediately5
s returns to neutral,
[ FLYING STEP 4 ... HOVERING PRACTISE
Kl Looking at the helicopter from the rear, Stick control is done by always estimating ahead of what kind
make it lift off the ground,

of movement the helicopter will make, A hovering helicopter
will not remain in the same spol, By estimating what kind of
movement the helicopter will be making and by manipulating
the stick ahcad of time, try to praclise so that you will

Repeat this motion many be able to keep it in one set area. When you are able to do
the hovering, it would mean that you have mastered 80% of the
R/ C helicopter flying technique,

Alter lifting off the ground up to a height of about 10cm,
return the motor control switch to "SLOW"™ posilion and
make the helicopter land,

time as possible and gradually raise the flying height,

RISE

RIGHT

FORWARD a>( 7)

\ SR

RIGHT BANK

\\

LEFT BANK @

DOWN

*Specifications are subject to change without notice, —15— N0.3546 EP CONCEPT
* Prohibit make a copy and all right reserved.



MoIog peEaL] [EAQ

BXZW

£
2 Zn JayseM 4 1jeys 1030y peg, | LHLO L age.g] 1BIY | 8L L 194977 J0TBAR(Y | BE @
t 9'ZnW NN UOIAN L (za) Bunid | oll L ao®ag 1WOIT | 44 L (") . gt ©
Z 9°ZW * L apmng agexury ey | St L 19p[oH d0vag | 9L 1 (1) aweiguien | £ ©
L A | NN L 1JBUS ING IO | PLI@ Z 1aploy Axaned | S 14 (s) dens| 9¢
z EXEW MDI9G 195 L Bury 1oddois 9 ¢ | ELL Z (o) * ve L 1oysep, Bui aplis | o€ ©
Z 8 X9 ZWMIIIS PRaH 1Bl d L 1 1JeYS 194977 Y2Nid | ZH@® 1 (6) g €L L 15 ueN | pE @
Z BIX9 2 * L ade, papi§ ajqnod | LLL l (8) + L L Buny 1oddors 0l ¢ | €€ @
Z GIX9ZW L 1 utg peonsap | OLL L (L) * I 1 Sury apis WIld | 28 @
FA 01 X9 ZW “ L 13 | 60l L (9) + 0L L L #pISuNd | 1E @
L SIXEZW maiog dep L L) Jaziliqe)s | B0l 4 (5) + 69 L saddoig L ¢ | 0 @
Z 8LX9 TN Lo 1 " poxdd | L0l 1 (t) ’ 99 L Sunvog GXPL$XL ¢ | 62 ©
2 pIXS TN “ L adig Od | 901 L (€) # (9 Z 10103 uepw | 82
6 8 X92ZW + L | S01@ | L (2) . 99 6 (1) pud poy | L2 @
gl OLX9°ZW s L Woog [IBL | ¥0l@® L (1) wunow oa1ds | 69 L poy uoy | 92
2 GXEW Ma1og pulg d L l apmn O | £01@ 1 jpeug Aemup | p9 © | 198 1 A|quiassy B Ysems | 62 @
s 0LX9ZW » l (D) usng 104977 | 201 L Jurieog Aemou | €9 © 1 ' poy yatid | ¥2 @
L GLX ZW Ma1dg peap punoy 1 JOAYT Yaid el | 1oL Z Suuesy SEXPIGXL |28 O | 2 Ui Pleed 0IXZ ¢ | €2 ©
14 ZW = JOUSBM ¥ U (g) Anng | 001© | 1 yeys saipr| 19 @ | 2 qUp] 1A IPAD | 22 ©
2 A 1NN UDJAN ¥ | 1 (4) ’ 6 © | | uollld SN | 09 @ | 2 (8) ¢ 1z ©
5l ZW NN ¥ | | (1) xogaean el | 86 © L aean 9Pl | 65 © | 2 (v) usngJaAdl| 02 ©
£ SXEW * » 1 ysng @plS IIBL | 6w 1 IO UIEK | 86 @ 2 1807 21PAD | 61 @
9 EXEN MG 198 ¥ L Suieag €X0l X9 ¢| 9% ¥ L (Lgl) Jmap uoiulg | /S @ | E 10497 Buixiy | 81 @
e gXENW “ ¥ L Buny yoid (el | 56 w L (a) # 95 © 1 aseg Fuixin | L1 ©
4 0L X9'2n + * L NBJ DI IIBL| ¥6 ¥ L (w) dwell qng| 6§ @ 14 Fuueog PXO0l¢XV ¢ | 91 @
Z 9 X9 ZN + ¥ Z (S) pum poy | €6 W 1 aseq] 1010 | ¥ @ Z Fupea] Z2X9¢XE S| Gl @
Z OLXZW + ¥ | 2 100y ey, | 26 198 1 9poD 010N | €S -4 1eys LEXZW | bl
Z axXZW maiog de) ¥ | ¥ Buueag G'ZX9 ¢XE | 16 O l 00N | 26O | v BYS LIXZW | EL
2 PLX9ZN “ ¥ | anipaauad el 06 O | € 1JBUS 19497 J01BAD[H | 1S @ | 9 (W)  pui pod| 2L
¥ ZIX9TwW @ ¥ | 2 (a) - 68 O L 1eug Ang [ 05 @ | Z (8) 4 e
oL 01X9'ZN . ¥ | 2 (v) dunJioioy el | 88 O | 9 Juueag ¥ X8 ¢Xv 4| 6F © | 2 (vw) duagy 1010y UIEW| Ol @
S 8X9°ZW + ¥ L poy a8eNur] Yo | LB L (v)y &ing | sv ® | 2 1jeug Hupayieay| 6 e
& 8XEZN 2 ¥ L poyl J01BAdly | 98 2 apin g | Lh @ | 2 sBui Suiddej | 8 ®
Z SGXZIW  MIDSPUE d L » L 2o | S8 2 1oddoig AInd | 9 © l MES22S J0zIqRIS| L @
Z 0ZXZW * % L yuno Apog | ¥8 © L aseg J9AYT UL | Gb @ L 19497 [011U0) W | 9 e
zZl 8XeZNW : @ ¥| 2 Rwwosl | €8 L 19827 YN | Yk @ L Teg ozQeIg| S @
L gX ZW MIIIG Pedj| punoy ¥ L Adouey) | 28 l (8) . @ | 2 IOPIO}] JOEIGRIS| ¢ e
l Josuapuo) | ol 1 Apogl | 18 [ (v) i 8'vep i 2v @ | € e JazlIgRIS| € @
o dey pis | 6Ll 2 PIMS | 08 2 urf [PIER] pIXZ ¢ | ¥ © L (a) ¥ A
zZ Adourn 10j odey, papig ajgnag] | 8l1 L putg] Joqany | 64 2 UL I0TRADI | OF @ |- | (wv) PRIINN] | e
i lle} AWEN S1IR [ oN Aoy LD AWEN ST oN M| D JWEN S1B| oN Ay| A DWEN S1IT| on A0Y
ATHNZISSY MO SMARDS ¥ SIS 1IVL ™ HOLOMN UV.LO  HIAVHA NIV @ (V@ "io) S1ae Ajquuassy ._.m_J w.:u_d\n._ |

NO. 3546 EP CONCEPT




N ZN————

Ma19G deny arxzIN ’f

NO.3546 EP CONCEPT

2 HIse

0ZHILY

Malog dep

P ﬂ“
g9xEINn

W% —— P HI§T Ha;mﬁﬁ b
i i @K

NN

G O
098 g
2105 dep) w0
ﬂ \
0z

FUHIED

S~ ELHIED
- m/ mmw,. £HI(F)
@ 02-HILY ,ﬁ

MIIIG 10!
——PHIEL ¢ xmmr B

maiag den ._su.r.‘,m o @ln:ﬁ@ 21
S1X9°2n Hel'sxzw w
\ %E@

—17—

ZX(E  zxX(W)
#9213 [BNIOY

gixzn

Jaysepm 2w LiH3

Quoly 01

Ru B—M2198 198 exen

(EEID)]

MO0 H
BXZn

MaI9g pulg m._.wxwznh%m n.
<<@ViH>>  M3IIN a3I3aAao1dX3




Ma19g

A
#2195 puIg f/‘l\ 2LOE-H{T) \\\ |
! . 1
syl M908 19§ MaI10g . \amhow ded axemn \\\. ;
SXEN—@Yy PUI] 4 LBX9IW i

-~
€8 :u®|@ 6 ;

oeHIt

-
”~
MaI0g ‘u

PUIE g 1 axaaw

na&®|’@

296126

(@) 12-L0ES

) Hd dL O0FH3
82HIGMIOS 195 BXoZN
¥ EXEN
QL& w@ %WY L3
- =) £2H3
e DD
B L
MDIDG puUlf] w425 1840
1 _ 02-H3 4D
MDIDG PUIET 4 L8 X9'TW THoys K> .

pin30e

DZHILT:
_veHady
@ @\;.,Euw 1240

B X9Zn

M
19 vIHIYE

MO9S PUI a1 :
o2 s X820 e

1ZHILE I 1 p——
4 L Ma1ag pulyg 4 L exazn

o
s los

bl
o

LI @

PUIE] 4 1
XTI

‘0AI0S OUD|W 10) S1aed SURDW qIRW SIYY % TLLON

E
MOIDG PULE] 4 101X8 720 < <FWVH4 > > M3IN nmnol—nxm

NO.3546 EP CONCEPT



EXPLLODED VIEW

<<BODY & SKID> >




JYseM ZIN —3) D
@ ul%

B— M5 198
EXEN

MaIDG puIg
el GXZIN

M2I2S 1
M| SIX¥gN

B—1oysem ZW

.MM..xwﬁn.ﬁ @ @
MO19G 198 ]
oxXEIN @ CA{ZMIIDG pEal] punoy|
EAE] - OexeW
G ﬁﬁaﬁ@\ NN uolkN 9ZIN
£064 6 : MM )
(3
j MOIDS PUE (],
GXINW
&W 9pHIRE
SEHIIEE!

5 HIm

yoH30ID
MaIag deny
g!- 01X9ZIN
MII0g puig]
) .l 8XEIN

Br-HIEE X
Fw_
Bohumuao:n::cxwxwz /

8!
J

(ZX) JOUSEMEGex9 ¢

<<OVL> >

M3INA aIAdo-1dX3



JaBieyn oiny L3 4| 9veEe
11 Je81eyn NN | 698 L
18IeyD e
aapyoead 10) 03S00LIAYE|ECEZ
BullaAoH 0] HOSO0ZI-AvE|BIEZ
194]j peoUEAPE 10] HOS0001-AY'E|SGEZ
Aiapeg ON e
LAV TVNOLLILO
1X 9 JOJON gEdV SUBN 3 | 2961
Z X6 Julieog] EXB ¢X¥ ¢ (E06 1L
L X @ ade | PapIg A[qno(] | 2L0E-H
PS X apo7) JOJo | 12-1 0
ZXEU|' : Buueog 2X9 ¢XE $[12-HA
138 | 195 NN 19 MAI0G |G9-H 3
L X @ Jjeyg Inding 1Bl | P9-H 3
L X §9 uotulg JOOW | €8-H 3
L X Apoy |29-H 3
ILx&@® jeoaq |19-H3
FRE) X PBIS [09-H 3
LR oorag [65-H 3
ZX W I XE@ AdoueD) [8S-H 3
ZX@ 1X@ W 195 JUnoW ApOg | (5-H 3
| X & Jap|op daeag | 95-H 3
ZXED | XE 1aplo} A1aneq | 65-H 3
“ON

L1 m 1oquinn L3y

aweN 48]

10} 19rOp INOA YSe (V) PBIH 10j03 © pasau noA J1 ‘92ur)sul 10
U3 0) SuriIajal UdYM “NoBJ Siled € UIY}IM d[qe[leA® al® inq ‘A191eaedes

o1} asn sAemle ‘paau noA syied 3
"PIOS 91® S)1Y OYSOAY a1dymAue paseyosnd aq ued yorym  syoed sjred

pios jou axe syied jeyj 90N

JUSIUDAUOD Ul S3aed 83yl 19]JJO 9M

yoewa | @ @ @ o aFeyulT I1BL [¥5-H 3
LX & uiy] [eajja9p |ES-H 3
yoea | @ @ uly Jaz1qers | 25-H 3
L X @ 1941 [15-H 3
L X (o woog (18], [05-H 3
P | @@ 94T YN IFRL | 6h-H 3
yoro | 46 48 x0f] Jea9 [ILL | gp-H 3
yowa [ @ @ @ €8 Funl Wk UL | Lb-H 3
LXE® 918 Od IEL |8b-H 3
01X & (8) puyl poy |Gk-H 3
ZX @ 1010y 11BL | pr-H 3
ZXap| Buuedg 6ITX9 ¢XE $|EF-HI
ZX@ X qn| 491ua) IBL [ gh-H 3
yowo g & 6 diany 100y R | 1b-H 3
w0 WL 0ADS | gp-p 3
¥ g EaHsy
[ X @ 1IeYS ABMOUQ [6E-H 3
| X & Bunwog] AemauQy [gE-H 3
IX@| Bupeog GEXVL$XL ¢|LE-HI
ILX@ 1JBYS 91P] | 9E-H 3
L X 69 1890 91P] | 66-H 3
L X869 Tea0) WEW | pE-H 3
LX@ (191) AwdD UoUL] |EE-H 3
| X & (a) + Z6-H 3
I X & (v) 2weigqng | 1€-H 3
L X6 aseq J010W |og-H 3
L X8 1JeYS &Nd | 62-H 3
ZX® Jasuapuol) (82-H 3
_ f.0 % pqunp 49y aweN 18] ON

" (39S pesl 1030y ) —HJ MOrd siied 0yso4Ay
"IaquInp Yoed siied oysody]

11y In0A 10j sjred [euondo pue juaweoe]dar aseyoind Ued NOX

EX@er &Y 195 Ajing | L&-H 3
Zx@® IX® 1JRYS 194 | 02-H 3
& & 10A UM [g2-H 3
€ @ fleg) 8'v ¢ |p2-H1
@ Ul JOVRAIT | £2-H 3
| X &b JOATT] JO1BAD[] | E-H 3
Xy QWELL UIBN | 1Z-H 3
01X (*f) pusl POY |0Z-H3
L X6 ISBIN UtRN [61-H 3
69 €0 @0 19 JPHS Y | BI-H 3
1 X 69 Joddms L ¢ |L1-H 3
| X 2 Supimog] GXpl XL ¢ [91-H3
i 2% 8 J010y Ul |SI-H 3
rXE) X
195 poy |pl-H 3
yava 1 @ O 93 42
ol & (W) pui poyl |€l-H 3
18 | X 60| A[quossy 91Rd YSeMS | Z1-H 3
yowo 7 §b @ HULT 494277 2124 | LL-H 3
Yooz [@enEhEr Lx @ 104977 BUKIN |0L-H 3
Z X a1 Buueog] pXOl¢X¥ ¢ 6-H3
yord g i @ dian 1010y WBN | 8-H 3
ZX® Hrys Bulioyiedyl [ L-H 3
ZX® oBulp] Buidde|f | 9+H 3
I X® 19A] 101400 JOIIH [ S-H 3
ZX® Jeg sz1qRIS | #-H3
ZX® J9p|0)] JOZIIQRIS | £-H 3
ZX® apeg] 02IQeIS | 2-H 3
pew | QO pEOH] 2010y | L-H 3
A1.0y 7 soquiny Ay weN 148 ‘ON
* % LI HNOA
H04 S1yvd
J19VSVYHOHNd * *

NO. 3546 EP CONCEPT




The Super Hobby

®

This products is not to be sold in the United States, If you have purchased this product
in the United States, please contact Kyosho U.S.A. phone number (217) 398—3630.

PRINTED IN JAPAN

ABHS3T



PARTS LIST
EP cONCEPT




EH-1@ 500 EH-2@ 700 EH-3 ® 1000 EH-4 400 EH-5@1500

RIESAHF—TL—F APEFNT — AFEFAH—s— ES—arta—iblsi—

EH-6® 400 EH-7 750 | Er-9@1000 EH-100600 | EH-110400 |

-

i | & S| -
\ R ' @‘ m e

Z3vE:

7Y T 7 b f‘f‘/ﬂ*&?’ PAX PO XAXT Y i#"/?glﬂ%— ' ' HAo)uZlri—1]
EH-1202200 | EH-13@400 EH-14 @ 600 EH-1502000 ol Ewieess0 |

= =
@
= Il S
ATy T =Pt 7 — I'-|'7FI‘/F(M}. oy Ftyb ™ : _. _. g‘-{}‘ﬁ'——?— PIXGUXEATY T

EH-18 @ 550 EH-20 @ 400 EH-210 1400

W

ayFz-F(L)

feeey
fieey

" .f‘f??lf—.h

-EH-22 @ 400 EH-26 ® 600 EH-27® 950
"ia;;fﬂ._“

PTRPysi—

B W
I ms—F—Lsi— IL—g—ly

EH-28 @150 EH-29 @350

aAvF -

= ‘i.@%\:\‘gﬁg\\ l'

7=U=2v7t | (RS




EP concEpT

E=A ¥4 (16T) A E A FAKREY PAERS4TH STXGUXAS TS || Do TATY Y
En-20 400
[ e®» ‘
LI o o 2/
ToHTA T +B8 8 B | 5-ro-s5-217 || 5ores-nT
s G-
> o= Q
= O= -t
| O
u-ﬂgis)o F—WPCFL—F T (S7YIN) TREPHIIR || FolEyFLoi— |
EH-52700
S
N
-h-
: F—IT—L || ~Ib RIEFAF -4~
N - - >

o

HEF4T I b Fr/E—

EH-59 @ 400 '

AEuF

EH-61@ 400




EP concEPT

EH-62 ® 2000 EH-63 470 EH-64 ® 200 EH-65® 950
"
B z
- oS ¢ | 2
rcee SRR | T —s—b=A | #:p?rbrvf-rwvﬂ 5 SH o
FH-218 700 OT-79@ 400 M No.1903 ® 700
9. & _
) @)
#IXGEXIXTNAY i F=F=q=F 24 mET—7 PAXGBXIRT YT || WA PI6E—5—

o/\vFr—
No.2355 @ 5600
No.2338

8.4V-1700SCR
IOEFaI#E/

5 A 8.4V-1200SCR
OTTESE Y

No.1849 @ 4800 No.2246 @ 12000 No0.2594 @ 14000

TFFr—4—1

REACTL#>Y—EZ 03-264-7131

y THE FINEST RAD

HO CONTROL MODELS

8 T RZN ERAHRTRAR
/OG5 (ZRRE] T75- - 2B BUBANNIS(HERER)

_J Ai/TI02 BRBFABERFTE




